TS-130




Pos. Parts No. Parts Name Qty Specification
81 082-1300-000 Flat, Valve wlannas 6
82 083-1300-000 Seat, Valve dalaanina 6
83 084-1300-000 Ring, Valve wriusa9duNT 6
84 085-1300-000 Seal, Valve dalaanna 6
85 087-1300-000  |Stopper, Valve | R2NMAAN 6
ECNEVEN
90 141-0102-002 Stud Bolt shgusuuy 4 1/2x112
91 050-1300-220 Discharge Metal |uszifiu 1
93 052-1300-250 Air Chamber wiadawnay 1
94 055-2200-101 Pressure Gauge  [inatausadiu 1
97 058-1300-000 Cap e 1
98 051-1300-000 Cock fanhen 1
99 059-1300-000 Union Bolt viaifan 1
110A 126-2000-000 Packing Uszfu 1
110B 120-3945-000 O-Ring 123 1
111 031-2400-230 Core, coupling oag 1 2"
112 057-2400-000 Coupling aag 1 2"
113 034-0241-000 Turn-Buckle dudesasnuga 1 21/4"
114 032-2400-260 Core, Strainer fnsav 1 2"
115 A03-S016-090 Suction Hose ﬂs\muﬁwn 1 13/4"x9
116 033-8000-000 Strainer Ass'y fazunsIvinl 1
122 074-8000-200  |Lever sulanisangs 1
Lnas
HT:’,U’FJWL?\;'B\?NWZAT
124 070-8000-000 Spring Box . 1
G0k
125 076-8000-000 Upper Metal 1nsasaFofiuy 1
126 078-8000-000 Spring EHESTRTIER o) 1
127 077-8000-000 Under Metal 1hsasiediag 1
128 143-0800-000 Bolt adnndm 2 8x65
129 144-0516-001  |Washer, Spring |V ¥22Iua0aa 2 5/16"
wihulau
131 142-0600-001 Screw &ng 2 6x10
132 144-0104-001  |Washer, Spring | VW22 IKa0aa 2 M6
wihulau
133 145-0600-001 Washer wmusay 2 6x13
134 075-8000-000 Spindle, Roller adndanduten 1
135 145-0500-001 Washer wausay 4 5x10x1
136 075-8000-002 Roller 1nsasadn 2
137 075-8000-001 E Washer Wuganduton 2
138 124-8000-000 Packing Usufu 1
140 062-8000-000 Oil Seal dasngisieas 1
141 063-8000-000 Box, oil seal Uaanvasviday 1
Spindle &
142 933-8000-000 Valve,Over Flow wnuisnngisinas 1
144 060-1300-220  |Body Over Flow :’;“‘a’i“‘]“"‘s““?" 1 26.2x3
145 120-2632-000 O-Ring Ta%e 1
146 068-1300-250  |Valve Seat shilatdisangis 1
wnas
160 126-1000-000 Packing s 1 1
161 031-2800-260 Core, coupling aag 1 1
162 057-2800-000 Coupling eag 1 1
164 A03-0010-085 |Over Flow Hose |«aaneninsau 1 1"x8.5
ddanfuiunios
201 923-2400-001 Qil Cap & O-Ring]  _ _ 1
uazlasy
vhgifni"wﬂ'%mtmz
202 924-2200-001 Oil Gauge & Gaskf . 1
sy
203 925-2200-001  [Plug, Fuel Drain&|shdovfuinnioaias 1
Wangaliu
204 934-8000-000 Screw & Fly Nut wsadu 1
205 031-2800-002 Core, coupling &P|vesuazilsziiuyaae 1 1
206 031-2400-000 Core, coupling &P| lsziiugaag 1 2"
207 930-1300-000 Over Flow Ass’y ﬁ[‘ﬂﬁﬂﬂjﬁ!ﬂa;‘ffw{ﬂ 1 120~146
208 931-8000-000 Spring Box Ass’y [mwzyalivusadu 1 120~137
yadanangsned
209 932-1300-000 Body Over Ass’y 1 138~146

wiounifunlau

Pos. Parts No. Parts Name Qty Specification
1 010-1500-240 Crank case \daunse 1
2 013-1300-000 |Gl CrAK o Suuad 1
case
3 011-1250-240 Cover, crank Case|/ndounss 1
10 142-0600-003  |Screw singfara 8 6x15+S
uAsy
12 130-1300-000 Oil Seal, plunger | Ziafutinsiugnau 3 42x60x12
13 012-1300-000 Pin adn 2
14 018-1300-270 Bed, crank case aaATas 2
15 140-1200-001  [Bolt uaptamIg 4 12x25
\A3ay
16 144-1200-001 Washer, Spring ~ [uniusadalss 4 M12
17 145-0102-001 Washer wusay 4 1/2x26
18 016-1250-260 Plunger Cover thilagngy 1
20 019-1300-000 Stop slice, Oil |u&anydaan 2
Seal nandag
22 142-0600-001 Screw ang 4 6x10
30 020-1300-280 Crank Shaft daming 1
31 021-1300-241 Connecting Rod | A"ugu 3
32 023-1300-000 Plunger Pin SAnqngy 3
022-1300-002 Plunger Ingu Standard type
33 022-3130-000 Plunger, Ceramic |anguiaisisia 3 TCS type
022-1300-003 Plunger, Chrome anguyulasion Optional
plated
34 027-1300000 | S1OPPIng Faruih 3
Ring,Water
35 022-3130-001 Plunger Head dangnay 3
36 022-3130-003 Ceramic Bush nFuiassia 3
37 022-3130-002 Bolt WAURNFU 3 M10x88
38 120-2431-000 O-Ring Ta%e 3 24.4x3.1
39 022-3130-004 Plunger Cap shdanunuangu 3
40 025-1300-000  |Key Suzamioe 1 7XTX25
41 024-1300-001 Bearing anfluzamise 2
) 1311300000 (O Seal Crank f oo 2 40x90x8
Shaft
44 026-1300-001 Cover, Oil Seal  |d fadawmsag 2
m 142-0600-001  [Screw anyfiaruss 8 6x10
WAy
47 A04-12B2-231  |Pulley FUETIERHITRIN 1 12B2
48 145-8000-000 Washer wiIusay 1
49 144-0308-001 Washer, Spring ~ [umusasdilse 1 3/8”
50 140-0308-001 Bolt adnnden 1 3/8"x1"
56 044-1300-000  |Grand Unanmasinias 3
dadany
57 041-1300-000 Grease Packing | Zaduansd 3
. WwHUNavdag
58 042-1300-000 Grease Ring st 3
59 043-1300-002/1 | V-Packing da 3 fua 9
60 045-1300-000 V-Packing Seat  |uwiusavdia 3
61 040-1300-220 Cylinder \daqu 1
62 046-1300-000 Grease Cup nszlnansi 3
63 047-1300-000 | Stopper, Grand | 22¥2ntaan 2
vauuiag
66 140-0600-006 Bolt adnnden 2 6x10
67 144-1200-001 Washer, Spring  |uniusasalde 4 M12
68 140-1200-003 Bolt adnunden 4 12x50
70 030-1300-220 Suction Metal shguaumin 1
7 146-0102-000  |Nut uaadarngy 4 12
win
72 144-0102-001 Washer, Spring  |uniusasalds 4 12"
73 141-0102-001 Stud Bolt adndarhgumin 4 1/2x75
75 145-0102-001 Washer wiusay 4 1/2x26
76 144-0102-001 Washer, Spring ~ [uniusasailse 4 12"
7 146-0102-000 Nut adnunden 4 172"
78 080-1300-000 Valve Ass'y qmﬁyixd15] 6
79 081-1300-000 Box, Valve finsound 6
80 086-1300-000 Spring, Valve aFand 6






